



COMPRESSION TEST REPORT

Project Number:	109459C	Report Date:	11/30/09
Project Name:	B.U.G. Concrete Compression Testing	Type of Sample:	Concrete Cylinder C39
		Size of Sample:	4"x8" Cylinder
		Specimens Made By:	Client
Client Name:	Buddy Rhodes Concrete Products, Mr. Buddy Rhodes	Date Sampled:	09/30/09
		Time Sampled:	..
		Date Received:	10/01/09

Field Test Conditions and Results

Supplier:	Buddy Rhodes	Slump, inch:	..	ASTM C143
Mix Number:	B.U.G. Concrete	Air Temperature, °F:	..	
Ticket Number:	..	Mix Temperature, °F:	..	ASTM C1064
Truck Number:	..	Air Content, %:	..	ASTM C231
Location in Structure:	..	Fresh Unit Weight, PCF:	..	ASTM C138

Laboratory Test Results

Test Schedule	10/07/09	10/14/09	10/28/09	10/28/09	11/25/09	11/25/09
Identification	2A	2B	2C	2D	2E	2F
Diameter, in.	4.00	4.00	4.00	4.00	4.00	4.00
Length, in.	8.00	8.00	8.00	8.00	8.00	8.00
Width, in.						
Correction Factor	1.00	1.00	1.00	1.00	1.00	1.00
Area, in. ²	12.57	12.57	12.57	12.57	12.57	12.57
Ultimate Load, lbs	32,860	45,680	57,210	55,710	66,470	66,290
Ultimate Strength, psi	2,610	3,640	4,550	4,430	5,290	5,280
Average Strength, psi						
Fracture Type	3	2	2	3	3	3
Age Tested, days	7	14	28	28	56	56
Specified Strength, psi			4,000	4,000		

Specimens not scheduled for testing will be discarded after 28 days

Remarks:

Cc: buddy@buddyrhodes.com

Reviewed by

Mohammed Faiyaz

Mohammed Faiyaz
Laboratory Manager